INSTRUCTION MANUAL



1 CHASSIS PREFPARATION ” ?
v — S DA %
BAG T s:xxc I

210256

Aluminium Main Chassis
7075 1T IVE VAL v —

210257

2.0mm Aluminium Lower Pod
70757)L=a7 T L—2R

E PIVOT POD LINKS AND PIVOT BRACE
ERy bARUVZEERY FTL—2R

530010 x4 340155 %
M2x8mm Roundhead Screw Pod Link, Short 1
RRZEZX M2 x8mm e 2

IﬂD #340156

Pod Link, Long
310177 x4 FARUYY
Aluminium 5mm Pivot Ball #340197 %
7IVESmmERy bR—Ib Pod Link, Short, Hard g
YA RUT (I\—F)
#340198

Pod Link, Long, Hard
Y4 RYYs (\—F) NOTE DIRECTION

BETER
MOVE FREELY
BECEKESIE

DON'T OVER TIGHTEN THE SCREWS
EXDfEHBE TR

530010

ENSURE PIVOT BALLS FREE AND SMOOTH MOVEMENT
BERICEUHECBECEKESICRELTLIEEL,

POD LINK %1 ku>%
#340155 #340156

Pod Link, Short Pod Link, Long
HARUVY YA Ry
SHORT LONG
MORE STEERING RESPONSE MORE CONSISTANT CORNER

TERGIFRGEYETH LETESVBERAGIDEZLEY




e

REAR SUSPENSION

77 AN

3

OPEN BAG 1
K1%Z2[E<

BAG

o

530039 x2

M3x5mm Flathead Screw
MER M3X5mm

[

530068 x6

M3x6mm ULP Screw
ULPRZ > E A M3 X 6mm

(juo

530067 x2

M3x4mm Roundhead Screw
REE X M3 Xx4mm

Qs

530052 «x1

M2.5x6mm Roundhead Screw
REE R M2.5X6mm

O

310094 x1

Aluminium 4.3x10mm Ballstud
ANATYT Ov RIY RAR—)b (4.3x10mm)

L

530006 x2

M3x6mm Flathead Screw
ME X M3X6mm

Jo

530048 x2

M2.5x6mm Flathead Screw
MER M2.5X6mm

OPTION

#510026K

Alum Spacer 2.5x5x0.5mm, Black
25 x5 x 0.5mmAR—H—

#510073

Alum Spacer 3x5.5x0.5mm, Black
3 x 5.5 x 0.5mmAN—H—

EBUILD L/R SIDES &
EADYARIIDEHIT U

530068

530067
220264
Graphite Pod Link Plate (L)

220265
Graphite Pod Link Plate (R)

POD LINK POSITION

PIVOT BRACE
T2 —ERYFITL—R

210272

Aluminium Center Pivot Ball Mount
o R—ERY FTL—R

240273

Derlin Center Pivot Brace
v a—ERY b TL—X

MOVE FREELY
E<EKEDIE
DON'T OVER TIGHTEN THE M2.5x6 SCREW
EXD#EHBEITERELTLIEEL,

@ 530052

CENTER ROLL CENTER ADJUSTMENT
ADD SHIMS

INCREASED STEERING MID AND EXIT,
REDUCED REAR STABILITY.

ENSURE PIVOT BALLS FREE AND SMOOTH MOVEMENT
ERY b R—IVHBEUH L D DBLEIKESICHELTIEEL,

INIT;Q/-;L S;EQTNG LOW REMOVE SHIMS
HAERE
INCREASED REAR STABLILITY,
REDUCED STEERING MID AND
EXIT.

“‘fﬁ.

|
|
f 530006

530048
MOVE FREELY
B<E<EIIE

ENSURE THE LOWER POD PLATE ROTATE FREELY
077 L —RABEUHECECE LS IR LTLIEE L,




5 REAR SUSPENSION = =+ =
DT RN 3 M
e B B .-
{£1&[< Aluminium Left Pod bulkhead
DNAVIZZZaNVR N

210258

530006 x4 Alumjnium MoFor Pod
M3x6mm Flathead Screw DNOAVIZ7ZaNA N
MER M3X6mm

530006

530006

BUILD L/R SIDES

E EROYA KU OEHIIT SIDE SPRING POSITION
OUTER:
INNER :
EASRIER TO DRIVE AS SOFTER SPRING RATE

O =

210270 x2

Aluminium Side Spring Retainer
TIVEA—VRAT TRV —

INITIAL SETTING
HHARE

s N @ 310159
[ HE THREAD LOCK 220261
s
2L 8HF) Graphite Chassis Brace NTALSETTING
310159 x2 95774 v—TL—R
Aluminium M2.5x4.3mm Ballstud X
Oy RI RR—)L (M2.5x4.3mm) HSEIEIRIG
A 1.0mm ‘ CLCK SO OTEFAGED
530016 x2 530016
M3x8mm Set Screw \_ J
AEXY M3 x8mm
- - — - 210270
Part No. Side Spring Y7 Y AR R4
Qﬂmmm 330165 Soft (0.5mm x 6.25coils) Yok
530052 x2 330166 Medium (0.5mm x 5.75coils) ESPON 330165
M2.5x6mm Roundhead Screw 330022 Hard (0.5mm x 5.25coils) N—K S
REVEZ M2.5 X 6mm
210031 v

D

210031 x2
Aluminium Center Damper M3 Nut
TIWZEIR—=3v0F vk (M3) 220266

Graphite Battery Backstop
Ha” Ny T)—=R bw/—
210271 x2

Aluminium Standoff (12.8mm)
70-75915)Lb= R AM12.8mm)

BATTERY POSITION W gSBOOéS % N
FORWARD : INITIAL SETTING
H]ZWW MORE STABLE, EASY TO DRIVE HHARE

REARWARD :
530068 x6 MORE AGGRESSIVE, MORE STEERING

M3x6mm ULP Screw
ULPRZ>E R M3 X 6mm




e

D7 AXrrg

REAR SUSPENSION

OPEN BAG 1 E

K1%ZR<

BAG

Cf

310159 x2

Aluminium M2.5x4.3mm Ballstud
Oy FIYRKR—)L (M2.5x4.3mm)

()

310246  x1

Aluminium 4.8x12mm Ballstud
ANASYT Ov IV RAR—)b (4.8x12mm)

© H

530003 x1

M3 Locknut
M3FrorF b

T

530052 x2

M2.5x6mm Roundhead Screw
REEZ M2.5 X 6mm

[

530003

% 310246

CENTER SHOCK POSITION
FORWARD POSITION :
REARWARD POSITION :
MORE ON-POWER STEERING

ﬁ) 530052

220263

Graphite Upper Pod Plate
IGIT7A T yIN=TL—X

INITIAL SETTING
HIHARRE

Oy
U

530068

>30068 x4 E BUILD TWO DAMPERS
M3x6 ULP S S . .
mﬁ%QSQXMgﬁgg O— b4 I\—OHITT (R 2 AAEVET)
310202
Side Damper Tube
340244 O—JVE Y IN\—F 21—
340244 x4 S
4.3x9mm Plastic Ball Cup ‘(‘éﬁ
OyRIVR (a—h217) I

COARIEIGD

530016 x2

M3x8mm Set Screw
AEXRY M3 x8mm

=

=

e

ADD OIL ON NINE SLOTS BASIC SETUP START
FROM10,000CST
IEDFEITY AV A A VR (10,000 BZHELR)

340244

OPTION

#310007

Side Damper Tube (LONG)
O—IVBYIN—Fa1—7

MORE CONSISTANT CORNER,
MORE STABILITY.

TRACTION

Gm s | LOW e

e ol B HIGH E 0

OIL #YI\=#4IV | HARD /\—F =—SOFT Y7}

BUILD L/R SIDES
O— VA IN—DBEWAFF




5 REAR SUSPENSION =L 1

D Vi i 8o S7rg- brg E‘/

e | B 12
£1%[<

oy

530069 x2
M2.5x5mm Cap Head Screw
FrvTEXM2S5x5mm

530069

&

220262
Graphite Rear Pod Plate
I5T77A M)V ITL—R

E E BUILD L/R SIDES
EEZRHIEY

NOTE ORIENTATION

UEZEE&HE TV

-1.75
INITIALSETTING] | __ _ =}V
HIRARRE B
|
- J

P
| AXLE HEIGHT ADJUSTER 7ZRILINA FP BT — |

0.25mm per step fine ride height adjustment

KIT KIT
#240179 #240180




3 REARSOLIDAXLE >2U==

77772 RIVDFEIFITT

| -
A@ OPEN BAG 2 - I
K2%Em<
410043
Lightweight Aluminium Wheel Hub
H] TIVERAINT (L)
610002 x2

410005
4.5mm

:‘l
@\ 610002
O ®.AZ
2
4.5mm Axle Collar o

4.5mm 77X IVAZ—

Bearing, 3/8 x 1/4, Flanged
TIVI[NT I 3/8x1/41 >V F

410011 x1

610002
0.5/2.5mm Axle Collar @\@\ 410042
Carbon Rear Solid Axle, Lightweight

‘]I 2
0.5/2.5mm 77 RAIVHZ—
(][ 410011 U779 RV
410049

x1 0.5mm
8mm Axle Collar #410022 -
8mm 7V XIVAZ— Rear Axle Collar Set (1.0/2.0mm)
79 XV Z—(1.0/2.0mm)
#530042

Rear Axle Shim Set (0.1/0.2/0.3mm)
7 ZX)bAHZ—(0.1/0.2/0.3mm)

MOVE FREELY
EFECE S

THE AXLE MUST HAS A SMALL AMOUNT (APPROX 0.2mm) OF SIDE PLAY. n
TIVERAIWNT (BRI BRRICIFEA BICE T OBEU (0.2mmigE) ZFoTLIEE LY,
ENSURE THE SHAFT IS ROTATE FREELY.

V779 RIVHESEIZBDERIRLTEEL,

(juo

530067 x3

M3x4mm Roundhead Screw
REZEZX M3 X 4mm

{

64 Pitch Spur Gear
64y FRIN—F ¥

OPTION

ROCHE 64 Pitch Spur Gear, Black
#440033 TDD 64 Pitch 70T
#440034 TDD 64 Pitch 72T
#440035 DD 64 Pitch 76T
#440036 DD 64 Pitch 80T

J 410043
#440037 DD 64 Pitch 84T Lightweight Aluminium Wheel Hub
#440038 DD 64 Pitch 88T TZIVZRAIWINT (L)

#440039 DD 64 Pitch 90T
#440040 DD 64 Pitch 92T
#440041 DD 64 Pitch 96T

#430048

Rapide P12 Ball Differential Set
R=ILTT

#510072
M3x4mm Aluminium Roundhead

Screw, Black, 5 pcs
TIVZRZVER M3 X 4mm




L] FRONT SUSPENSION

Zaz kA9

NOTE DIRECTION
A@ g] Open Bag 3 AETER
R3ZR<

530010
@\ 310241
O 000 O 4—7
310241 x2 %
Aluminium Upper Caster Block
FvRE2—TJOvY 530013
—\.—/-
~ 0000 O™\,
. == D
310242 x2 " A4 N
neaz x2 UPPER ARM ADJUSTMENTS CASTER ADJUSTMENTS
TIvzoary b7y N—HZ270vY CHANGE THE POSITION OF LOWER ADJUST THE CASTER ANGLE BY SCREW IN DIFFERENT POSITION
BULKHEAD FOR UPPER ARM LENGTH ON THE CASTER BLOCK AND FRONT LOWER BULKHEAD.
ADJUSTMENT (+/-Tmm). ™ +/-1Tmm 4 DEGREE CASTER IS THE BASIC SETUP.
. /V [}
530010 x2 B LONG ARM : N
REDUCE INITIAL STEERING, O L
M2x8mm Roundhead Screw INCREASE STABILITY 1
REZEZ M2 x 8mm ' 1
+
Hl SHORT ARM: U t
[mmm INCREASE INITIAL STEERING, | » — 5 +CASTER
MORE STEERING RESPONSE. —
530013 x4
M3x8mm Roundhead Screw :0:
ARSZEAMS xEmm NOTE DIRECTION
BECTE QO
N\ 2N J
7 E BUILD L/R SIDES 4 BODY UPSTOP N
EOEEHFITET 530021
Olmm ADJUST THE HEIGHT OF SCREW POSITION TO CONTROL
THE BODY TOUCH. THE HEIGHT WILL CHANGE ACCORDING
310246 X2 340240 TOTIRE DIAMETER AND BODY SHELL.
Aluminium 4.8x12mm Ballstud Upper Arm
SNATYT Oy RIYRAR—)L (4.8x12mm) T 8= T — I
O]ﬂ APPROX. 6.5mm
310247 x2
Aluminium 4.8x6mm Ballstud ‘
ABIRG Oy RIY FR—)L (4.8x6mm) El
‘ 310246
WE RECOMMEND TO USE

( BALLJOINTTOOLTO @ HEXWRENCH J
LS INSTALL THE BALLSTUDS AOVE FREEL Y
530021 X2 310247 ﬁ(@](*ali

'j‘{';xlzt'g%?g‘jgggead screw @ €D HEXWRENCH ENSURE UPPER ARM SMOOTH MOVEMENT.
T IN—T— LR Li— R B O BEERL T <2 LS,
TIGHTEN THE BALLSTUDS

R E ON CASTER BLOCK BY STEP.
530075 X2

M2.5x8mm Roundhead Screw
REVERZ M2.5 X 8mm Ve

REACTIVE CASTER BLOCK SETTING

@ D [_REACTIVE CASTER | [ SHIM_|

510024K x2 I

510024K
Aluminium Spacer 3x5.5x2mm, Black < SIZE OF SHIM
3 X 5.5 X 2MMAN—H— - ) : 20mm| | #MRE ACCORDING
TO REACTIVE

SHIM CASTER SETUP

REACTIVE CASTER IS ADJUSTED BY SHIM BETWEEN BOTTOM OF
PIVOT BALL AND CASTER BLOCK.

B INCREASE ANGLE (10°):
WILL GIVE MORE ENTRY STEERING, LESS MID-CORNER STEERING.

B LESS ANGLE (0°):
WILL MAKE MORE CONSISTANT THROUGH THE CORNER.




H e e e r
BAG 3oz IE] Bz 2 =%

O

310094 x2

Alum 4.3x10.8mm Ballstud, Reinforced
AT OY FIYRFAR—)b (4.3x10.8mm)

310235

Aluminium Steering Knuckle, Left/Right
R7T7V»TTAYILR)

E E BUILD L/R SIDES
EOEEHIITCET

320248
Bj Graphite Front Lower Arm, Left 530052
55774 b7 T—1 (1)
310201 X2 ﬁ
Lower Pivot Ball, Front Suspension 320249 ﬁ
RPN S IN ORDER TO HAVE ASSEMBLED THE X .
TIVIERY bR—IL
TISERUER PIVOT BALL PERFECTLY, WE SUGGEST | g oie Front Lower fm, Right
TO USE RADTEC PIVOT BALL TOOL
QHMM (AC-20008).
530052 x4 @%;
M2.5x6mm Roundhead Screw [T
12 2xemm Roundh i
@ 310201
NOTE DIRECTION
BEITER
@ 340178
Front Lower Arm Pivot
4340187 a77—LERY b
@ Front Lower Arm Pivot, Hard
310225 x2 O77—LERY b (\—F)

Aluminium Spacer. 0.4mm
Fr REZ—ZAX—H—(04mm)

E E BUILD L/R SIDES
WW EaEHEHITET

540071

330164 x2
Front Springs (Med . 3 N
7A:|‘/|~pxj"8‘/('7‘ (E)?‘»f?A) Part No. Front Spring 78 hRXT) Y

330163 Soft (0.45mm x 4.5 coils) Silver Ik
_llmllm 330164 Medium (O.Smm x4.5 C0i|S) Gold 57_:47.1-\

330015 Hard (0.55mm x 5.25coils) Pink N—FK
330236 x2
Kingpin
FUEY

MOVE FREELY
[23€[ €]
Qh ENSURE KINGPIN SMOOTH MOVEMENT.
VIEVH MEEER TELY,
530009 X2 330236 FTEHECEIKHRERRLTLE
M2x4mm Roundhead Screw

REIAYREZ M2 x4mm

O

530020 x6

King Pin Shim, M3.2x0.4
F27 > [ (04mm)

330164

310225

530009

@ THREADLOCK
540071 x2 T 1ESHH|

Delrin King Pin Shim, M3.2x0.3
F7E> [ (0.3mm)




i CRONT SUSPENSION

BUILD L/R SIDES
Open Bag 3 E v
(o Tumum

RADTEC TURNBUCKLE WRENCH

(AC-20001) TO INSTALL THE
310238 PIVOT BALL NUT .

330237 x2

Steering Pivot Ball

ATTITERY bR—IV

Aluminium Pivot Ball Holder (0.5mm)
TIVZERY bR—)LKR)VAZ— (0.5mm)

@ m@ MOVE FREELY n

340239 x2 BEKELII

Steering Pivot Ball Adjust Nut DON'T TIGHTEN FULLY. ENSURE PIVOT BALL A\/340239
ERy FR— LS
SMOOTH MOVEMENT WITH SMALL FREE PLAY

RECOMMEND 10K CST
DAMPING OIL

330237

)
G D

E E BUILD L/R SIDES
EAERHICEY

530006 x4

M3x6mm Flathead Screw
MER M3X6mm

MOVE FREELY
BE<EL&KSIE
ENSURE KINGPIN SMOOTH MOVEMENT.
FUUEVDEEKHORERLTEE L,

@ 530006

AR

WE RECOMMEND TO USE ROCHE
ULP M3X6mm STEEL SCREW
(#510068) IN THE FRONT LOWER
530068 x4 ARM AS MORE DURABLE FOR
M3x6mm ULP Screw SIDE IMPACT.
ULPARZ > EZ M3 x 6mm
@ ﬂ 530068 @&
y
530028 x4 %
M3 Spacer INITIAL SETTING
M3 AR—H— TIRASRE
| INNER
OUTER:
MORE SMOOTH RESPONSE
Ride Height Adjust Spacer
7OV MR TOYvIINR—H—
#330233 (HOSMMY
#310228 0.5mm
#310220 (H0mMY N
°



SERVOINSTALLATION
H—ROIBFWS

Open Bag 3
£3%F<

BAG
oo

530068 x4

M3x6mm ULP Screw
ULPRZ > E A M3 x 6mm

© [

510024K x2

M3x5.5x2.0mm Spacer, Black
3 X 55 X 20mmANR—H—

310066

X2

Aluminium 4.3x11.8mm Ballstud
ANANMT OY IV RAR—)b (43x11.8mm)

(juo

530067 x2

M3x4mm Roundhead Screw
RZVER M3 X 4mm

e
340245 x4

4.3x15mm Plastic Ball Cup
0w RFIY R 43x15mm

310134

X2

Aluminium 42mm Turnbuckle, Black
TIVEZ—2 I\ T]U 42mm

SERVO INSTALLATION
Y — ROERIS
210209

Aluminium Servo Mount
FIVEH—RIIU b

SERVO POSITION

=

,)® NOTE
510024K AR

SIZE OF SHIM ACCORDING
TO ACKERMAN SETUP

ADJUSTABLE SERVO MOUNT POSITION.
CHANGE POSITION OF SERVO FOR
ACKERMAN ADJUSTMENT

SANWA MICRO SERVO POSSIBLE TO
MOUNT ON THE CHASSIS WITHOUT
SERVO MOUNT DIRECTLY.

SERVO, SERVO SAVER AND

SCREW ARE NOT INCLUDED

H—R =R N\—RUY—Rte1/\—H
BUHFERIFTBLTVE R A,

ES

340245

& 530067

OPTION

#350043

Titanium M3x42mm Turnbuckle
B—= I\ )L 42mm (FZ )
#350252

Titanium M3x42mm Turnbuckle,

RAINBOW Color
B—= I\ 7L 42mm (FZ )

310134

-

NOTE DIRECTION
FAEITER

)




OVS -We2 SHOCK ASSENBLY

72— v O DIFIIT

Open Bag 4
Ra%mpa<

BAG
H

310123 x1

DVS-W Shock Piston (2 Holes)
2{ERER S

o )

310123 x1

DVS-W Shock Shaft
7 2—=23v v T

&

530018  x2
M1.5 E-Clip
15EU>%

310251  x1

DVS-W2 Aluminum Shock Body
VT R—2av i) E—

310251 x1

DVS-W2 Aluminum Spring Adjuster
TIVZEYB—=23vIRTIVITIv AMF Yk

O

340010 x1

M2x6x1 O-ring
0% (M2x6xTmm)

©

310123 x1

Micro Shock Bottom O-ring Guard
VT B2—=23v I RELOU VT H—R

W

310251 x1

Aluminum Micro Shock Bottom Cap
TV BR—23voFvyv Ty k

310251 x1

DVS-W2 Aluminum Shock Cap
TIVEEYE—vavoFvy S

340124 x1

DVS-W Shock Body Oil Sealer Cap
JYAVEAY TS s

310251 x1

DVS-W2 Shock Spring Retainer
T R=2avIRTI ) T—F—

=5 (=i =

DVS-W2 SHOCK PARTS
N7 BR—avyIN—Y

g5 530018

=27

310251

310123 340138
7o M11x13x1 O-ring
0 >4 (M11x13x1mm)
310123 #330133

DVS-W Shock Shaft, Titanium Coated
RAUQY3av oY% T b (F2¥O—hF)

()|

INSERT THE O-RING INTO THE GROOVE.
QU T EBICANTLIEELY,

FILL SMALL AMOUNT OF
SHOCK OIL ONTO THE SHAFT.
DEDZVIN—FAIV%E

(

310251

FILL SMALL AMOUNT OF FHT MBI TR
SHOCK OIL ONTO THE O-RING. 310051
DEOEVIN—FAIV%E
OV HC BT,
DVS-W2 SHOCK ASSEMBLY 140243
4024

V72 —23v 7 DEHIIT

Y100 cst
SHOCK Ol

(NOT INCLUDED RBII5%)

EXTEND THE SHOCK

SHAFT COMPLETELY.

FILL THE SHOCK OIL

INTO SHOCK BODY.

YAy eI E

2THIELTHS

AV IN—=FAIVEDY) ‘/’;“2_:

- iz S ey A

HIBBETANTIE L MOVE THE SHAFT UP

AND DOWN SLOWLY
TO REMOVE ALL AIR
BUBBLES.
aviov b
Bo<KY ETFIcEhL
AU IN—FAIVRD
KAERWNTLEEL,

OPTION

#340125
DVS-W Shock POM Pistion Set (3/4 Holes)
3EFVAMESRER b

#310180

Shock Extension Shaft (23 &16mm)
FEES v Tk (23 & 16mm)

WHEN INSTALLING OIL SEALER
CAP ONTO SHOCK BODY,
EXCESS OIL WILL LEAK OUT
FROM THE FILLED SHOCK BODY.
VEVES WL U )k
KRPBEEVIN—FAIVH

I E—HSBNTEET,

4.8x10mm Plastic Ball Cup
Oy RI> R 4.8X10mm

310251

340124

530015

M3x3mm Set Screw
AEZXY M3 x3mm

310251

Rapide DVS-W Center Damper Springs £>4—>3av9 2725

(= 5au(=)\')| 330126 |DVS-W Center Damper Spring (Soft) woA—avy RT)T (TR
330127 |DVS-W Center Damper Spring (Medium)  |[£28—3v9 RFYLY EF4T L)
KIT 330128 |[DVS-W Center Damper Spring (Hard) woA—avy RT)Y (1h—K)

-_—
—



= OVS -We2 SHOCKINSTALLATION
VTR — 2y SBRUIHISE

<
A@ &H %T%E%%S E 310246 SHOCK POSITION

INITIAL SETTING| | BACKWARD
THE MOUNT MOVE BACKWARD FOR “SHORT” SHOCK

Hj - SHOCK BUILT WITHOUT SPACER.
- MORE STEERING RESPONSE, QUICKER DIRECTION CHANGES.
510024K
210031 x1 FORWARD

Aluminium Center Damper M3 Nut
TIVEErB—3vsF v b (M3)

©

THE MOUNT MOVE FORWARD FOR “LONG” SHOCK
- SHOCK BUILT WITH SPACER OR EXTENSION SHAFT (#310180).

220268 - IMROVE DRIVEABILITY; IMPROVE ON-POWER TRACTION.

Graphite Center Shock Mount Plate
trE—< I M IL—b

530008 S
210269 x1
Aluminium Battery Stopper
TIVZA Ry IN— 210031

O:[ﬂm 210269
310246 X1
540074 EE]

Aluminium 4.8x12mm Ballstud
AN Oy FIY RR—)b (4.8x12mm) NUMBER OF SHIM
ACCORDINGTO

@ D BATTERY POSITION

510024K x1 210267
Aluminium Spacer 3x5.5x2mm, Black Aluminium Center Shock Mount
3 X 55 x 2mmAXR—1— A= TL—b

@1

540074 x3

Delrin Shim, M3x1.0
M3 x 55 x TmmANR—H—

[

530068 x2

M3x6mm ULP Screw
ULPRZ > EZ M3 X 6mm

530008 x1 530012

M3x10mm Flathead Screw
MER M3X10mm

DVS-W2 SHOCK INSTALLATION
(. TR —ay TG

530012 x2

M3x6mm Roundhead Screw
RZVEZX M3 x6mm

MNMOVE FREELY
BE<CEIKESIE

—
N



é 340037

g
£
=
: [aa]
(]
£ mf 5.
R : 1
5N E
g2 i}
oz 5
3 /3R d
S ]
£n w
E/I : |
2 i |
N © |.
0 S S .
< INEGEN S ]
- w Y5
Q-
g i m%
- :
w
< ;
23
T:I | MW
TRy | | | Am
2+ %2 : m i
s | | N | wo
w¥ p ﬂ S
g P
RW S 8% :
L
o - E
1%
g —_
= I | w m
aEW_ C : o<
P mM w i X £5
Pl a ns | ?
S i z g ~ S x 2 £
V-_ o4 ] mEE <22 5 “o
O~ & < g £~ o2 255
. kel Em N E4) B9 233
D__J 1] N E= S %3 N ER
Ve < £ moo_:A maﬂh} SB.T.
o g . g 8!
T A =H
£
N g g2
.—“_“— S &)
m
h=H




MNMOTOR ANDELECTRICITEMNS
E—2—EXHEE

TIRES INSTALLATION
Open Bag 5 BT DERYHF
A@ sl
NOTE
AR
SPEED CONTROLLER
INSTALL MOTOR BY 3x8mm {NOT INCLUDED)
mﬂmﬂmmm ROUNDHEAD SCREWS AND
M3x5x0.5mm SPACERS.
530012 x2 M3 x8mmARZVERE
M3x8mm Roundhead Screw Rgis 1S BATTERY RECEIVER
RSN M3x5x0.5mmANR—H—%(F>T ) (NOT INCLUDED)
REZEA M3 x 8mm E—2—HBUMHFTIREL,
&)
@ H MOTOR
530005 x2 (NOT INCLUDED)
M3x5x0.5 Spacer
3 x5 x 0.5mmANR—H—
e DOUBLE TAPE
N I ~ (NOT INCLUDED)
NG BATTERY. TAPE
PINON GEAR (NOT INCLUDED)
(NOT INCLUDED)
A MARK ON GRAPHITE BRACE
TO IDENTIFY BATTERY TAPE
POSITION CLEARY.
530002 x6
M2.5x8mm Cap Head Screw
FrvTEZXM25x8mm
530067 x2
M3x4mm Roundhead Screw
REZVEZA M3 X 4mm
TIRES INSTALLATION TIRES ARE NOT INCLUDED
ALY DEW T ZAVIRIFTY.
@ MOVE FREELY
BE<EKSIT
530070 x2

Front Axle Shim, M4.8x0.3
7Y 7RIV L M4.8x0.3

[

x4

Bearing 3/16 x 5/16, Flanged
TSUIRNRTI T 3/16 x5/1614 2 F

610008

530002

ENSURE THE FRONT WHEEL TURN FREELY.
70 AV HECEBDERELTEE L,

610008

50070 ©

BEARING /
oL

THREAD LOCK
T IEBHE|

OPTION

#510058

M2.5x8mm Cap Head Wheel Screw, Black
TIVEFry TERX M25x8mm

#510072

M3x4mm Alum Roundhead Screw, Black
TIVZREZVE R M3 X 4mm




eI 2T SET-UP SHEET Pz

DATE ‘ / / ‘ TRACK ‘ ‘ TRACTION | HIGH 0> I e LOW f&L>
Bf 1-2 g&@sUr7 (] 1 [ [0 [
DRIVER NAME CONDITION || CARPET [] ASPHALT . - -
K5 /5— BE H—ryk 7277 || | TEMP. BB | AR &8 | TRACK ssmRrE |
EVENT BEST LAP TIME QUALIFYING POSITION FINAL POSITION
Kt RRZv TS 5B TRESIERT
CENTER PIVOT BRACE (S = \\W B  [UPRIGHT SPACER ACKERMANN SHOCK SPACER =EAR
ta—ERY I IL—R Ok RFTUYIANR—Y— Tyh—=Y T RT3y IAN—— )7

‘ /mm‘ ‘ /mm ‘ ‘ FR RR/mm‘

D

=
i1
PIVOT BALL SPACER ]
SHVS S Ln o RIDE HEIGHT 337% 2Nt RIDE HEIGHT 317 DROOP YI\T/ K RIDE HEIGHT 5575
/mm‘ ‘ /mm‘ ‘ FR RR/mm‘ ‘ /mm‘ /mm‘ ‘ /mm
REACTIVE CASTER I ZF+ ¥ R 2 — DVS-W2 SHOCK AXLE HEIGHT ADJUSTER AXLE HIGHER DIFF SETTING
‘ H ‘ V7evB—avy FORIVINA N T ET 52— w2001 T =025 FIEYTAVYT
/mm /mm R -
OIL ZIN—FA IV +1.75 -0.50 - TIGHT
& = | = BR(
‘ /CST‘ wso[ || []-o7s ' 0
LENGTH 7Ya—F +1.25| | [[_|-1.00 ‘ MEDIUM
‘ /mm‘ +100| | |[ 125 il
REBOUND UNTI R *075 || LJ-10 0 ;gOSE
+0.50 -1.75 B
‘ = % +0.25 [ ]-200 [ ] BALL DIFF
SPRING 7YY 1 | o -
SOFT MEDIUM 0.00 | _J |AXLELOWER |:| SPOOL
v7hk STAT L
HARD -
A | SIDE DAMPER TUBE ‘O'L” el al 5|
! O—J)VEYIN—F21—7
CASTER SPACER o SIDESPRING |\ i) [CST
B & PISTON EZ > (HOLES 7X) YA RRTI>VY ‘D LONGA>% [ |SHORT¥a—F ‘
D D D D D DZHOLES DSHOLES
¥ L 56 7 D 4HOLES R
SHIMS /L OIL #IX\—A11V__ | [CAMBER ¥+>/\—£ TOE ANGLE h—75 ACKERMANN SIDELINK BACKSTOP POSITION
) ° ‘ ° TYh—<V w82 Abyi—fiE
/mm /CST‘ ‘ ‘ ‘ ‘ [ ]sHorTva—t 0000
‘ ‘ -— mml ™ iong avy NO ———
/mm b
UPPER ARM
TYIN=T—L
[]sHorT>a—+
[Jionemvy ‘ ©

T

/mm‘

[ WIDTH £15 (/999 WIDTH 218
I .\ /mm DDD ——“7 |:| ‘
DOC0 [+®)
—

HEIGHT SPACERS
INAPRR—H— FRONT SPRING 700> X724
‘ ‘ SOFT MEDIUM (s]e,9)
/mm vk IFUTL
—— HARD
WIDTH SPACERS Z#ERN—4— N—F SIDE SPRING POSITION
OTHERS YA FRTYIE o
/mm ZOtth o
L e
=5 o
[ TIRE SETTING 2A ¥ty 7125 | SBETURERGRTON ]
REAR 7 B N—Fa—74E | [
TIRE 21 ¥ TIRE 21 |
DIAMETER Ef% DIAMETER E7E
MOTOR ROTOR MOTOR TIMING
‘ /mm‘ ‘ /mm‘ E=5— TURNS|  A—%— /mm|  EH
ADDITIVE 5y 75l ADDITIVE 51) v 71 PINON GEAR SPUR GEAR FINAL RATIO ROLLOUT
‘ ‘ ‘ ‘ E-AVFT T AIN—=FT T #Fvr—k Eit4
ADDITIVE TIME B/ ADDITIVE TIME B/ ESC SETUP
‘ ‘ ‘ 77 vk
[MINS /MINS BATTERY BODY TOTAL WEIGHT
ADDITIVE AREA 2Vig ADDITIVE AREA 2V1g JAyFY— RFq— LRES Jgrams
MEMO
XE

VER 1.0 P12EVO2




#210031 #530068

EXPLODED VIEW.

OPTION : / / OPTION :
, FIolee e #330126
. IDE SPRING, MED L DVS-W CENTER SPRING, SOFT
#330022 #£530016 #330127
SIDE SPRING, HARD Q DVS-W CENTER SPRING, MED
N\ #310159 #340243
#210209 ﬁ S / I #310251 AN

#340124

DVS-W2 SHOCK SET AN
#310250 % ®®
OPTION : AN

= #310180 (EXT SHAFT) — @
——— ~ #340010 N / 4310123

)

e 530052 #310251 AN @ S\#310123
@ ~#210270 % AN #330133 (Tl)

g #530015
& a0

#410043 4000266

#
#swﬁﬁ\
M

#510024K % /
AN @5) #310134 #530067

#350043 (TI
=> 4310066 M

#310251

SPUR GEAR (64 PITCH) #410042
#340245 #440033 (707) . #340243
#440034 (721) OFTION .

BALL DIFF SET, BLACK

%’ #440035 (76T) 4310046

#440036 (807)

#530021 #440037 (841) #410011
#440038 (88T) OPTION :
#440039 (90T) #530052 #530042 (0.1/0.2/0.3,mm
#340240 #440040 (921) (0.1/0.2/0.3,mm)

AXLE HEIGHT ADJUSTER
Kir:

#240178 (+/- 1.50)
#240179 (+/-1.75)
#240180 (+/- 2.00)

OPTION :
#240172 (+/- 0.00)
#240173 (+/- 0.25)

. #440041 (961) &
#310238 ‘ﬁ’
/ #220263

#330237 \ 10000
#310246 /
@ #340239 #310046 #530003
#310247 S 4310094 S
/ AN N
#510024K @

#530010 @ / % 45100041 % #310159 S #240174 (+/- 0.50)
© #310241 4240071 #310235 \ #240175 (+/- 0.75)
N AP AN #2102 #240176 (+/-1.00)
/ © S @ #240177 (+/-1.25)

‘ #53001 #530068 - /

/ #530070 - #220268 . /

% #530020 % N /
AN #610008 %
0 / ; #210031 #210257

@ 530008

®®\ #210269

\#540074

#310242

#300248(LEFT ﬁﬁ 8 ~ G
#320249 (RIGHT) OPTION : ~\\#530067
AN 2> #510043 (0.5mm) #510072 (AL)
#510044 (1.0mm)
#510045 (1.5mm)
#510046 (2.0mm)
#530041 (0.1/0.2/0.3,mm)

_/%
#530002

#510058 (AL)

#530028
#220201 (AL)0.5mm ™\
#220203(AL)1.0mm

———— o
) 5
=

OPTION : &.@ ~—_#340178 / #310094
340037, //#330233 (0.3mm) #340187 (HARD) #210267
#34( #310228 (0.5mm)
S #3029 (10mm) O OPTION : #210272
#330163 @
#310201 FRONT SPRING, SOFT S_#510026K (0.5mm)
#330015 =
#24 % FRONT SPRING, HARD & 4240073
RN / #530016
#530036 #330236 / = % ASLs 510073 (0.5mm)
< #530067
#330164
#510072 (AL) N £310202

? \#310225

\\#530009

Y4 Z p #310202
/ g “ \9 #310007 (LONG)
== /
#220260 — e #340244
#220264(LEFT S#310177 /
#220265(RIGHT) %

@ ~ 53000 ( ‘ @
# ¥
#210256 #340155 (SHORT) \3 #530039
OPTION : #340156 (LONG) ¥
w #340197 (SHORT)HARD #530010 W PRODUCTS

#340198 (LONG)HARD OPTION PARTS




DESIGN
INNOVATION
TECHNOLOGY
PERFORMNANCE




	P12 EVO2 manual_cover page
	P12 EVO2 manual_P1
	P12 EVO2 manual_P2
	P12 EVO2 manual_P3
	P12 EVO2 manual_P4
	P12 EVO2 manual_P5
	P12 EVO2 manual_P6
	P12 EVO2 manual_P7
	P12 EVO2 manual_P8
	P12 EVO2 manual_P9
	P12 EVO2 manual_P10_R1
	P12 EVO2 manual_P11
	P12 EVO2 manual_P12
	P12 EVO2 manual_P13
	P12 EVO2 manual_P14
	P12 EVO2 manual_setup_P15
	P12 EVO2 manual_EXPLODED
	P12 EVO2 manual_bottom page

